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Product Licence
Number

Company
Name

Product
Name

Active
Ingredients

08800/0016 Chiron BV Chimax Flutamide 250-000 mg

08829/0060

10380/0180

10380/0183

10380/0193

10383/0500

10590/0031

10949/0288

10949/0289

Trinity Pharmaceuticals
Limited

Swinghope Limited

Swinghope Limited

Swinghope Limited

Primecrown Limited

Galderma (UK) Ltd

Divilat MR 20
Subtralat MR 20

Sabril 500 mg
Tablets/Vigabatrin 500 mg
Tablets
Lamisil Tablets/Terbinafine
Tablets 250 mg

Zestoretic 20 Tablets

Cipramil 20 mg
Tablets/Citalopram Tablets
20 mg
Mistamine

Glaxo Wellcome UK Limited Pseudoephedrine and
Guaiphenesin Expectorant
Syrup

Glaxo Wellcome UK Limited Pseudoephedrine Elixir

Nifedipine 20-000 mg

Vigabatrin 500-000 mg

Terbinafine hydrochloride 281-250 mg

Hydrochlorothiazide 12-500 mg
Lisinopril Dihydrate 21-800 mg
Citalopram Hydrobromide 24-980 mg

Mizolastine 10-000 mg

Guaiphenesin 100-000 mg
Pseudoephedrine Hydrochloride
30 000 mg

Pseudoephedrine Hydrochloride
30-000 mg

10972/0052 Goldshield Pharmaceuticals Nifopress Retard Tablets Nifedipine 20-000 mg
(Europe) Ltd 20 mg

11204/0041 Stada Arzneimittel AC Ranisec 150 Ranitidine Hydrochloride 167-400 mg

11204/0042 Stada Arzneimittel AC Ranisec 300 Ranitidine Hydrochloride 334-800 mg

Indications

Streptococcus pneumoniae,
Klebsiella pneumonia,
Staphylococcus aureus, Esherichia
coli, Enterobacter, Proteus and
Streptococcus faecalis. Exceptions
include anaerobic bacteria.
Mycobacterium tuberculosis,
Neisseria gonorrhoeae,
Pseudomonas aeruginosa and
Treponema pallidum. Route of
administration: oral.
Prescription Only Medicine
Treatment of advanced prostate
cancer in which suppression of
testosterone effects is indicated: as
initial treatment in combination
with an LHRH-against; as
adjunctive therapy in patients
already receiving LHRH-agonist
therapy; in surgically castrated
patients: in the treatment of
patients who have not responded
to other forms of hormonal
manipulation or in patients who
cannot tolerate such treatment.
Prescription Only Medicine
1. the treatment of hypertension;
2. the prophylaxis of chronic stable
angina pectoris.
Prescription Only Medicine
Treatment of epilepsy.
Prescription Only Medicine

Fungal infections of the skin and
nails caused by trichophyton.
Prescription Only Medicine
Hypertension.
Prescription Only Medicine
Treatment of depressive illness.
Prescription Only Medicine

For the symptomatic relief of
seasonal allergic
rhinoconjunctivitis (hay fever),
perennial allergic
rhinoconjunctivitis and urticaria.
Prescription Only Medicine
For the symptomatic relief of
upper respiratory tract disorders
accompanied by productive cough
which benefit from a combination
of a nasal decongestant and an
expectorant.
Pharmacy Medicine
A decongestant of the mucous
membranes of the upper
respiratory tract, especially the
nasal mucosa and sinuses and is
indicated for the symptomatic
relief of conditions such as allergic
rhinitis, vasomotor rhinitis, the
common cold and influenza.
Pharmacy Medicine.
For the prophylaxis of angina
pectoris, for the treatment of mild
to moderate hypertension and for
Raynaud's phenomenon. (Further
information: has no therapeutic
anti-arrhythmic effect. Does not
cause a rise in intraocular pressure
so it can be used in patients with
glaucoma. Can be used in patients
with obstructive airways disease
with coexisting hypertension or
angina pectoris. Long term
metabolic effects have not been
observed.)
Prescription Only Medicine
Treatment of conditions of the
upper gastro-intestinal tract
standing to benefit from reduction
of gastric acid secretion including:
duodenal ulcer, benign gastric
ulcer, long-term duodenal and
benign gastric ulcer recurrence
prevention in patients with a
history of recurrent peptic ulcer
disease, reflux oesophagitis,
Zollinger-Ellison syndrome, single
dose during labour to prevent acid
aspiration continuation of
treatment-started prophylaxis of
stress ulceration of the upper
gastro-intestinal tract,
continuation of treatment-started
prophylaxis of recurrent
haemorrhage and of supportive
measures in patients with bleeding
gastric or duodenal erosions or
ulce rations.
Prescription Only Medicine
Treatment of conditions of the
upper gastro-intestinal tract
standing to benefit from reduction
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